Assembly Instruction For

NGBED |

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed
staple tips can cause injury, therefore, for-your protectlon please.remove any exposed staples
used inpacking.

1. We recommend thatyou should assemble this. product wnh the assistance of another person; this will rhake assembly
easier, and will help to eliminate damage 1o the product or injury to persons dunng assembly.

2. Be suré fo check all packing materials carefully for small parts that may have come loose inside the carton during.
shipment.

3. Plgase do not over tighten. screws or-bolts,

4. Please put all parts ori.a non-abrasive ﬂoo_r before-assembly, and follow the assembly steps.to assemble your newly
purchased product correctly and efficiently.

PART LIST HARDWARE LIST :

NO. PART DESC CODE Q'TY||NO. HARDWARE DESC CODE |Q'TY}
1 HEADBOARD - 1 [l A JCBC SCREW (M8 x 16MM). ' 8
2 HEADBOARD LEG (L} 1 B JCBC SCREW (M8 x 25MM). 8

PB-13490-3
3 HEADBOARD LEG (R) HBLEG e JCBC SCREW (M8 x 40MM). | 8
_ | | | SPRING WASHER PB-13490-3
4| FOOTBOARD - t] o (M8 x 14MM) HeHw | 18
_ CIRE DAl PB-13480-3| _ pan o 5
5 SIDE RAIL (i) mensrT| 2 || E FLAT WASHER (M8 x 22MM) 16
‘BAIl fiiy PE-13480-3| . . o . S .
8 SIDE RAIL (i) SEDSRe | 2 || F | Swesme |CSKC/B SCREW (M4 x 32MM) 8
7 SLAT PRas0s | 4 |l @ f/ M5 ALLEN KEY (65MM) 1
T . N PB-13490-3
8 CENTRE SUPPORT LEG BosPL | 8 :
9 | SIDERAILSUPPORTLEG |70 138051 2 ABSEMBLY TOOLS REGUIRED
: . pC— — e :Screwdriver (ot provide) ¢
410 | HEADBOARD LEG SUPPORT |PB-13490-3]
WOOD -TBSTR : o
l/ﬁ_f_\Onl? tighten alf bolts when all balts aligned with bolt inserts. : { .

STEP 4




Assembly Instruction For
KING BED
B-13490-3-KB

STEP 2

STEP 3

_ STEP.4.




Assembly Instruction For

KING BED
‘B-13490-3-KB

| HEADBOARD BACKSIDE

ST I7 J .

COMPLETED




Assembly Instruction For
6-DRAWER DRESSER
B-13420-3-DR

STERP2:

STEP 2.1 STEP 2.2

COMPLETED

R

WALL BOARD AND STUD FURNTTURETOP

J

.

FURNITURE
BACKSIDE

1 ©

AU P T B RN




Assembly Instruction For
' 6-DRAWER DRESSER
B-13490-3-DR

Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed
staple tips can cause injury, therefore, for your protection, please remove any exposed staples
used in packing.
1. We secommend that you should assemble this preduct with the assistance of another person; this will make. assemibly
easier, and will help 10 eliminate damage to the product.or injiry to'perscns during assembly. _ '
2; Be sure to check all packing materials carefully for small parts that may fiave come (odse inside the carton during
shipment,
3. Please do not over fighten screws or holts.
4, Please putall parts'on a non-abrasive floor before assembly, and follow the assembly steps to assemible your newly.
purchased preduct correctly and efficiently.

_ PART LIST HARDWARE LIST
NO. PART DESC CODE {QTY||NO. HARDWARE DESC CODE |QTY
1 DRESSER PEASCS 1 |1 A JCBC SCREW (M6 x 40MM) 4
a5 | p—— P.B-134'gu-._é- , y
2 | LEG () COLEGT 2 B (@) SPRING WASHER (M8 x 13MM). 4
o PB-13490-3 . T WASH ToMpiy |PB-13480-3
3 | LEG (i) et 2 |l © FLAT WASHER (M5 x 19MM) |75 34553 4
4 CENTRE SUPPORT LEG - 1| o ) ) | WoOD DOWEL (M8 x 30MM) 4
' | e Bl | MAALLEN KEY (65MM) 1
| e . <ippi SEQTRANT PB-13490-3
[AxOnly tighten all bolts when alf boits aligned with belf inserts.| | @ TIPPING RESTRAINT ATk | !

[stER 1




Assembly Instruction For
8-DRAWER DRESSER & MIRROR
B-134890-3-DR & B-13490-3-MR

STEP 2.

COMPLETED

RAATNZ (R RAAL AVCIA DANE 7 AES




Assembly Instruction For
6-DRAWER DRESSER & MIRROR
B-13490-3-DR & B-13490-3-MR

Caution: Please read instructions thorolighly before unpacking assembly parts. Sharp, exposed
staple tips can cause injury, therefore, for your protection, please remove any exposed staples
used in packing. e
1. We récommenid that you should assemble this product -with'th_e_as_si_sla_nce-of_ another person; this wilt make assembly
easiar, and will help to eliminate damage to the product or injury to persons during assembly.
2. Be sure-lo check-all packing materials-carefully for small parts that may have come loose inside the carton. during
shipment,
3. Please do not over tighten strews or bolts. ) _
4. Please put alt parts ona fion-abrasive floor tigfare assembly, and follow: the assembly steps to assenible your newly
_purchased product correctly and .'efﬁc_iem!y. :

PART LIST HARDWARE LIST -

NO. PART DESC CODE |QTY||NO. HARDWARE DESC - CODE |QTY
1 MIRROR B-13490-3-R. | 1 A JEBC SCREW (M8 x 40MM) 8
o OR T RA] PB-13490-3 PRING WASHER (M6 13MM .
2 | MIRROR SUPPORT RAIL MRSLT 2 1| 8 SPRING WASHER (M6 % } pB-13450-3 8

. B e ' .| =MRHwW
3 DRESSER B-13490-3-DR | 1 c _ FLAT WASHER (M6 x 19MM) | 8
_ _ 1o ﬁ"”” ‘M4 ALLEN KEY 1
i _l&o.n_ly't_ig_hten all botts when all bolts al_igned‘.with'tolt-En_s‘ert_s.| . _
STEF 1 '
f Hl




Assembly Instruction For
5-DRAWER CHEST
B-13490-3-CH

- Caution: Please read instructions thoroughly before unpacking assembly parts. Sharp, exposed

staple tips. can cause injury, therefore, for your protection, please remove any exposed staples
‘used in packing.
1. We recommend that you should assembié this product with the assistance of anothier person; this will make assembly
easier; andrwill'help to eliminate damage to theé.product or injury to persons dufing'assembly. _
2. Be sure to check:all packing materials carefully for small parts that may have come loose inside the carton during
shipiment.
3. Please do riot.over tightén screws or bolts.
4, Please put all parts on a-non-abrasive fioor before assembly; and follow the assembly steps to assemble your newly
purchased product correctly and efficiently.

PART LIST HARDWARE LIST
NO. PART DESC. CODE QTY||NO. HARDWARE DESC CODE |QTY].
1 CHEST B:13490-3-CH 10} A JCBC SCREW (M6 x 40MM) ' 4
2 LEG (i) PB:13480:3-CGLEGT | 2 B = SPRING WASHER {M6& x 1 3MM) 4
" o e __ A e PB-13490-3
3 LEG (ii) PBassoatelEcz | 2 || € FLAT WASHER (M6 x 19MM) |PS8E03 4
D | ) | WOOD DOWEL (M8.x 30MM) 4
el M4 ALLEN KEY 1
i SN — FB-13490-3
I&Only.iighten' all bolts when all bolts afigned wi(h_.bolt'inserts_.l F @“ TIPPING RESTRAINT | -A'EK. 1

| sTEP 1




Assembly Instruction For
5-DRAWER. CHEST
B-13490-3-CH:




